Left Y-axis Rail Assembly
  • Left Y-axis Rail Assembly

  • Right Y-axis Rail Assembly

  • Y-Motor Plate (2 Pcs)

  • Standoff, M3x18, Female-Female (8 Pcs)

  • M3x8 Cap Screw (24 Pcs)

  • M3 Washer (16 Pcs)

  • Y-Motor (2 Pcs)

  • GT2 Pullay, 16 teeth (2 Pcs)

Add Comment

1.5mm Allen Key
  • 1.5mm Allen Key

  • 2.5mm Allen Key

  • Pratley Pratlock (Included in kit)

  • Sharp Nose Pliers

Add Comment

Place motors as shown in picture Place Y-motor plates as shown in picture Mount motors to motor plates with M3x8 cap screws (8 Pcs), M3 washers (8 Pcs) and Pratley Pratlock by using the 2.5mm Allen Key
  • Place motors as shown in picture

  • Place Y-motor plates as shown in picture

  • Mount motors to motor plates with M3x8 cap screws (8 Pcs), M3 washers (8 Pcs) and Pratley Pratlock by using the 2.5mm Allen Key

Add Comment

Mount the M3x18 standoffs (8 Pcs) with the M3x8 cap screws (8 Pcs), M3 washers (8 Pcs) and Pratley Platlock in the holes as indicated Hold the standoff with the sharp nose pliers while tighting the M3 cap screw with the 2.5mm Allen Key Hold the standoff with the sharp nose pliers while tighting the M3 cap screw with the 2.5mm Allen Key
  • Mount the M3x18 standoffs (8 Pcs) with the M3x8 cap screws (8 Pcs), M3 washers (8 Pcs) and Pratley Platlock in the holes as indicated

  • Hold the standoff with the sharp nose pliers while tighting the M3 cap screw with the 2.5mm Allen Key

Add Comment

Fix the GT2 pulleys (2 Pcs) to the motor shafts with the thin flanch facing towards the motor
  • Fix the GT2 pulleys (2 Pcs) to the motor shafts with the thin flanch facing towards the motor

  • Tighten the grub screws with the 1.5mm Allen Key

Add Comment

Place the left and right Y-Motor rails as shown Place the Y-Motor assemblies as shown Mount the Y-motor assemblies to the Y-motor rails with the M3x8 cap screws (8 Pcs), M3 washers (8 Pcs) and Pratley Pratlock through the holes indicated
  • Place the left and right Y-Motor rails as shown

  • Place the Y-Motor assemblies as shown

  • Mount the Y-motor assemblies to the Y-motor rails with the M3x8 cap screws (8 Pcs), M3 washers (8 Pcs) and Pratley Pratlock through the holes indicated

Add Comment

Finish Line

3 other people completed this guide.

Paul Cronje

Member since: 09/03/2017

821 Reputation

25 Guides authored

0 Comments

Add Comment